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ARM BED
[ =] =1
NO %ﬂﬁ'ﬁt}ﬁ,{? 387RG-2 287RB-2 %T% S PARTS NAME
1 * 1 T-h ARM BED
2§ 13073 w 2 | €Y PIN
3 * 2 | ERN CONNECTING PLATE
4 ® 1w | ne SCREW 11/64X40
5 | 13023 * 8 | nc SGREW 3. 4X36
8 * 1 | Bl FRONT GUIDE PLATE (RIGHT)
7 * 1 | s ne SET SCREW M4 L=4
8 * 1| EELs CONNECTING FRANE
9 ® 2| 7Y va. WASHER
10 ® 2 inc CONNECTING SCREW 13/64X32
n * 1 A~y 4 (AT FRONT SLIDE PLATE
12 * t | BAK FRONT GUIDE PLATE (LEFT)
13 * 1| R BACK GUIDE PLATE (LEFT)
14 ® 1| FeLEE ROTATING HOOK BRACKET (LEFT) -
15 * 1 | 8HK NEEDLE PLATE
18] 13710 # 2 | me SCREW 11/64X32
17 * 1 | BRI BACK GUIDE PLATE (RIGHT}
18 * 1} AU BACK SLIDE PLATE
197 13734 * 21 hEX BEVEL GEAR FOR HOOK SHAFT
20| 13735 * 2] 77 §%- WASHER
21| 13718 * 2] Arn BUSHING
22| 10581 * 2 | kwne SET SCREW 7/32X32 L=7
23} 18117 # 2| ht SCREW 13/64X32 1=16.5
24| 13037 % 2 | 7Y Ix- WASHER
25] 137186 % 1| #viE(A ROTATING HOOK BRAGKET (RIGHT)
26| 13081 * 2| 72>t FELT
21| 1914 * 2| Al SL{DE BLOCK
28§ 13712 * 2 ¥FAF GUIDE PLATE
29| 10650 % 2 | B SCREW 3. 4X236 L=6
20! 13711 " 2| A-77 OPENER
at| 15041 ¢ 2 | ey BOBBIN
32| 13719 * 2 | 2@ HOOK COMPLETE
33 12105 ® 2| n CONNECTING SCREW 9/64X40
34 * 1 | ahig 0IL RESERVIOR
a5 # 1§ 1147 OIL PIPE
36| 30048 " 1| bt SCREW M4X0.7
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ARM BED

no| BEES ligres-ol 267me-2 s 2% PARTS NAME
1 % 1 EE ARM BED

2 | 13073 ® 2 | vy FiN

3] 13827 * 1| 0L RESERVIOR

4| 13744 # i Frie COVER

5 | 10630 % 1 | tk»ac SET SGREW 1/8X40 L=§

6 [ 13738 #® 1| 220 BUSHING

713745 % 2l at SCREW 13/64%X32 1L=10.5
81 13708 % 1 | BHE NEEDLE PLATE

9| 13710 % 2 | at SCREW 11/64X32

10} 13671 & t| EARGE) GUIDE PLATE (RIGHT)

11} 13023 ® 4.1 a SCREW 3. 4X36

12{ 13660 % 1 | A5Yig SL1DE" PLATE

13].13870 # 1| BREGE GUIDE PLATE (LEFT)

14 13734 # 1] h¥x BEVEL GEAR FOR HODK SHAFT
151 13735 % 1| wvoxa WASHER

16| 10581 " 1 | kanep SET SCREW 7/32X32 L=7
17] 13717 * 2inRb SCREW 13/64X32 L=16.5
18] 13718 # 1] 22n BUSHING

191 13037 # 2 1 7y yxo WASHER

20| 13716 * 1] Akl ROTATING HOOK BRACKET '
211 1314 % 1 BE SLIDE BLOCK

22| 13081 # 1| 2=nr1t FELT

23| 13712 # 1] #4 vl GUIDE PLATE

245 10650 # 1] s SCREW 3. 4X36 L=6

26| 13711 ® 1| #-77 OPENER

26| 15041 W 1 #ey BORBIN

27| 13718 ® 11 27D HOOK GOMPLETE

28| 12105 # 1| ne CONNECT ING SCREW 9/64X40
29 % 1| 47 0L PIFE

30! 30046 # 1| nv SCREW M4X0. 7




HiR. LiR
FACE PLATE, ARMTOP COVER
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FAGE PLATE. ARM TOP GOVER

no| BEES | ooms | 2e7Ra-1 i I PARTS HAME
1} 15035 .a * T FACE PLATE
2| 15038 * * 1] aE HINGE
3] 1500 % * 6 | kowne SCREW 1/8XM |=3.5
4| 1501 * * 1 | EHwn FACE PLATE SPRING
5| 15039 * * 2 ikannt : SCREW 1/8%44 1.=3. &
6] 15038 % 1| B RUBBER
6| 15038 * 2 EiEST A RUBBER
7| 13856 % * R ARM TOP COVER
al 1os ® ® 1 | BmBRes BIL LEVER INGICGATOR
5| 16004 # % 1| b#fs-bstr sy GASKET
1] 15007 # #* 7| kv SCREW 9/64x40 110, 0
11| 36708 * * RIS - E THREAD TAKE UP COVER
121 6031-0z * % I SOREW 11/64x40 L=9. 0
130 1igs * 2 | iR ARM TOP COVER THREAD GUIDE
11008 * 1) LRES ARM TOP COVER THREAD GUIDE
14] 13076-02 | = 24+ NUT 7/32X32
12076-02 * N EER NUT 7/32X32
151 15057 * * 1| Ay 1 2 011 REGULATING DIAL
; 3 {61 8009 * * 1] Esny SET SOREW 15/64X28 L=7.5
fg ’ 17| 15086 # " 1| AR s : O CONTROL SPRING
g 181 8040 * # 1| sne SOREW 8/64x40 L=8.0
1 19 11142 * # 1] 72%x- WASHER
50! 11004 * * 1| HEms oy O1L REQULATOR
] 21| 10597 e * t | kwne SCREW 1/8x40 L=3. 3
: 22{ 15058 * * 1| Mg 1L REGULATING STUD
P 23] 15059 ® # 1| BEEEHAT OIL REGULATING SPRING
24| 150340 ® i 1T} ¥SelF2ur | Sk oa) Ol TUBE AND OIL WICK COMPLETE
25 15054 * # 1| E#HHT () THREAT GUIDE (UPPER)
26| 10685 * * 3l iksne SOREW 8. 4x48 1=6.5
27| 107584 # * Ui BR#HY (F) THREAD GUIDE (LOWER)
281 10760 # % 1| @RBY7 =05 FELT
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TENSION
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NO ﬁ;ﬁg 387RB | 287RB-1 %Q% B PARTS NAME
11 108616-A * 1 WEEB (014 TENSION BRACKET COMPLETE
25 10961 # 1| 878 TENSION BRACKET

3| 10057 * 1] #ozsngy > TENSHON RELEASE PIN

41 10952 * 1| ho2he > (8 TENSION RELEASE PIN (LONG)
5] 19531 * 4| BEFm TENSION Disc

6| 19532 * 2| A—m TENSION RELEASE WASHER

7| 19533 * 2 BEATY Y (814 TENSION SPRING

8 | 28206 * 2 Pmb P RRAL Y i - NUT WASHER

81 19513 * 2 B—L ¥}y NUT 1/4 x40

100 10982 * V| R8TE (R THREAD CONTROLEER STUD

11} 10053 * 1] #&5j27y >» THREAD GONTROLLER SPRING
12| 10694 * 2| =Em THREAD .CONTROLLER DISC

13| B144a82 * 1] ZEmeshne SCREW 3/32X56 (=12 2

14 19534 * 1 Buspr ¥ b > p NUT

15] 10678 * t] &esaip TENSIOM RELEASE PLATE

16| 19422 # 21 AWaaRBaL SCREW

17] 10680 * 1] 27y ¥y THREAD CONTROLLER SPRING STOP
18} 10650 ® 1| 279V ¥ r@rant SCREW 3. 4X 36 L=5.0

201 15517 * 1] A g THREAD RETAINER

21| 15055 * 1 Kf#konc SCREW 11/64X32 L=9, 0

221 10720 * 1] ez ney (g TENSION RELEASE PLATE ROD
1 * TRTEE (21,9 TENS{ON BRACKET COMPLETE
2 | 10961 * 1| #+iR TENS 10N BRACKET

3

41 10952 * 1| Resage @ TENSTON RELEASE PIN (LONG)
57 195m * 2| HFm TENSION DISC

6| 19532 # 1} #i—m TENSION RELEASE WASHER

7| 19533 * T BE270>7 (p1.4) TENSION SPRING

8 | 28206 ¥ T}F Oomt ¥ b2 b ¥ pem NUT WASHER

91 19513 4 1 Ruml ¥ b4 ¥ p NUT 1/4% 40

19] 10792 * T &BT# 8 THREAD GONTROLLER STUD

1 * V| R3ATy v THREAD CONTROLLER SPRiNg
12| 10694 * 1| =Bm THREAD CONTROLLER DISC

13} 10695 * T ZEmitsnnc SOREW 3/32%56 L=7.0

14| 19534 4 1| #a—b 2 b+ 2y NUT

18; 10678 * 1| #9554 TENSION RELEASE PLATE

16| 19422 * 2 RessiggEne SCREW

17 10890 * 1] 27y »og THREAD CONTROLLER SPRING STOP
18| 10650 * T 270 >»7Ztang SCREW 3.4X36 L=8.0

204 15062 * 1| k&8 THREAD RETAINER

21+ 15055 * 1 RiE#ksar SCREW 11/64X32 1=9.0

221 10720 * ] Rexsse v TENSION RELEASE PLATE ROD
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TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY

NO ﬁsﬁ’ﬁ‘g 387RB | 287R8-1 %ﬁ BE PARTS NAME
1| 13557 * * 1 | L& ARM SHAFT
2 | 15033 * * 1 | k¥shs OfL WicK
3| 10508 * ® 1 | E#gignc OfL STOP SCREW 7. 85X20 L=6.0
4| 10577 * * 1| Y—y—fgitat PULLEY ADJUSTING SCREW 6. 75X24 L=11.0
5| 18414 * ® 1 Y3 ves®E—v2 L. NEEDLE BAR CRANK
6| 19415 ¥ * 1| gmgsne POSITION SCREW 1/4X28 £=20.0
7| 19416 * * 11 ksne . SET SCREW 1/4X28 L=14,0
8 | 10563 * * 1] E@2s0 () 7> ox WASHER .
g | 10562 # * 1| E®A 2 ) ARM SHAFT BUSHING (LEFT)
13| 10725 * | % 2 WA (YTt OIL FELT -
14} 13074 * * 1] kE@~ry ryr—=z ARM SHAFT BALL BEARING ADAPTOR
15{ 10567 * * 1 | E@~ry >y ARM SHAFT BALL BEARING
16| 13361 * * 1| k#y~sryrray— ARM SHAFT BALL BEARING ADAPTOR SLEEVE
17| 19418 * ® 2 | kane SET -SCREW 1/4X28 L=4.5
18| 10568 * * 1] #WueLy vy BALL BEARING RETAINING RING
18] 10571 * % 1| E@~79>rs—ajrsne | SCREW 6. 75X24 1L=20.0
20 10504 ¥ ® Pl Ty NACHINE PULLEY
21 * * 1| ey vy FEED INDIGATING (W/0 BELT GUARD)
22| 10566 * * t | ey rruc SET SCREW 1/4X32 L=5.5
23| 10576 ® * 1 | fiERs» L POSITION SCREW 15/64X28 L=21.0
241 10579 * * 1 | kdne SET" SCREW 15/64 X28 L=20.0
25| 10569 # * 1| ATy ARM SHAFT CONNECTING BELT PULLEY
26| 10574 * * 2 | A ETy -y BELT PULLEY SPRING FLANGE
27| 10571-6 * * 1| =rbrT—v—knnuc SET SCREW 6.75X24 1=20.0
28| 10570 * * 1 A FT-y—Erul POSITION SCREW 6. 75X24 L=14.5
291 10524-G # * 1] #ArF—y—E¥untibnt | POSITION SCREW SET SCREW 6. 75X24 L=6.5
30{ 13749 * * 1 FAI TS p ARM SHAFT CONNECTING BELT
221 18003 * 1| X THREAD TAKE UP LEVER
32{ 15504 % 1} RR THREAD TAKE UP LEVER
331 15028 * t | KFhe THREAD TAKE UP LEVER DRIVING STUD
33 * 1 | R THREAD TAKE UP LEVER DRIVING STUD
34! 10728 * ® 1| R s s OIL WICK
35! 10528 * ® 1| #tigr 5 >~ 2 NEEDLE BAR CONNECTING 1.IMK
36} 15013 # * 3 Xy " THREAD TAKE UP LEVER HINGE Stup
a7| 11042 * * 1 | XRY i 0L WICK )
38! 10524 * * 1] Xfgperikahe SET SCREW 6. 75X24 1=6.5
39| 10523 * * 1| etigrsvrey NEEDLE BAR CONNECTING LINK STUD
40| 10728 * * 1 | g7 5> 2 ¥ P Mg Olt, WicK
41| 15038 * * 1] Booaig RUBBER OIL STOPPER
42| 10417 * * Vo BHEZ SV E bR RE (B) | SCREW 1/4X28 L=6.5
43| 19418 * * T | 827 >72 a0t 8 | SCREW 1/4X28 1=4.5
441 10551 * * v} REWBY THREAD TAKE UP LEVER OIL GUARD
45/ 10650 * * 1 | REAFsEsnec SCREW 3. 436 L=6.0
48] 10772¢ * * 1 | k#gnyr LIFTING ECCENTRIC COMNECTING COMPLETE
47| 10772 * * 1 | Lbiigesr LIFTING ECCENTRIC CONNEGTION
48] 10773 * * 1 | =—FRAxTyYy MEEDLE 8EARING
48] 19427 * * 1| RIBALETFY & LIFTING ECCENTRIC
50} 19508 % % 2 | miAETFY k0T SET SCREW 1/4%40 L=5.5
511 11879 * * 1 | hIPAER ALY 5— LIFTING ECCENTRIG COLLAR
52| 10573 * # 2| hALEFAALF—ka N T | SET SCREW 7/32%32 L=11. 0
53| 13406 * * 1] Ess o (d) ARM SHAFT BUSHING (MIDDLE)
541 13407 *® % 1 | E#A 2 (g BUSHING (INSIDE)
551 16725 * * 1] 7=np OIL FELT
561 16706 * ® 11 74 NUT 1/4%28
57] 18415 L % i {fiERanL POSITION SCREW 1/4X28 L=20
581 10871 * *® 1| kaRt SET SCREW 17/64X24 L=20
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HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY
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HOOK DRIVING SHAFT, SAFETYCLUYCH PULLEY

‘.‘fl'a,__,,

no| BRES | s4ma |28708-1 as a5 PARTS NAME
1] Ne-t * 1| Téy - HOOK DRIVING SHAFT
1] 13043 2 1 | Fa HOOK DRIVING SHAFT
2 {15783 % 2 | k¥x HOOK DRIVING GEAR
2| 13133 # 1 | k¥Xx HOOK DRIVING GEAR
3| 19508 # 6 1 kwac SET SCREW 1/4X40 L=5.5
3| 19508 ® 3 i gaacp SET SCREW 1/4X40 L=5.5
4| 13725 * # 1| Y B FEED ECCENTRIC
§ | 13085 % % 3| atv SCREW 13/84X32 L=4. 3
8| 13031 % = 1| hat SCREW 13/64%32 L=4.7
7| 100724 % * 1| ne SCREW 11/64X40 L=6
8 | 13751 * * 1| vk ADJUSTMENT WASHER
D 13722 % * t | ET¥YE FDDE LIFTING ROCK SHAFT GRANK
10 10561 # * 1 | kovne SET SCREW 11/64X32 L=6.5
11 * 1| #Erg FEED DOG
11a| 13708 # 1] B FEED DOG
112 13143 # i 1| ne SCREW 0/64%40 L=5
13| 13742 ¥ ® 1| 2-3. ROLLER
14| 13740 * * 2 | ne SCREW 9/64X40 L=7
15| 137389 * # 1| ET RETAINING FRAME
16] 1372t * % | RKEEYE FEED ROCK SHAFT CRANK
17] 13723 % * 1| BRE WEDGE-SHAPED BLOCK
18| 10650 * % 2 | ne SCREW 3. 4X36 L=6
19 # # 1 TN FELT
20| 10524 # * 1iac SCREW 17/64X24 L=6.5
21| 13746 ® # 1| F&a & v (&) HOOK DRIVING SHAFT BUSHING (LEFD)
22| 19417 * * 18 SCREW 1/4X28 1=6.5
23| 13044 % * 1| RE HOOK DRIVING SHAFT LOGK RATCHET
24 * % 1| ne SCREW 1/4X28 L=¢
25| 13048 * * 1| ¥ SAFE CLUTCH SHAFT PIN
26| 13748 * % 1| Asn SAFE CLUTCH BUSHING
27| 13047 %* o 1| & SAFE CLUTCH SPRING
28| 13747 * ® 1| & SAFE CLUTCH SHAFT
29| 20254 % = 1| #3- COLLAR
301 13029 ® > 1| T84 200 HOOK DRIVING SHAFT BUSHING (RIGHT)
1| 10766 ¥ % 1| v SCREW 1/4X32 L=7
32 10574 * * 1| F-v-y 2z PULLEY SPRING FLANGE
33| 10610 * ® 1 FNnp7-y- SAFETY CLUTCH PULLEY
34| 10820 % * P T Fey gy SAFETY CLUTGH THROW IN LATCH PIN
35 10618 * ® ] TR b 70 hiid SAFETY CLUTCH RATCHET CONNECTING LINK
361 10619 * ® 1| b F-y-€x SAFETY CLUTCH THROW IN LATCH SPRING
37, 10615 - * " T | Fobb oy -3 2 SAFETY CLUTCH LOCKING LEVER SPRING
38! jose1 * * 2| 6t SCREW 7/32X32 L=7
3% 10614 * * 1| Terb7-y-fiey HINGE PIN
401 10816 % *® 1| Tt 7-9 g SAFETY CLUTCH LOCKING LEVER
41} {0613 * % ] PR Ty HINGE STUD
421 10817 ® - 1] A TR SAFETY GLUTCH RATGHEY
431 10611 » # 1] TR 7y -0 SAFETY CLUTCH COLLAR
447 10612 = # 2l kane SCREW 1/4%32 1=10.5
45 % % 1| {ERsE INDICATING PLATE
46 10507 * * 21l hae SOREW  1/6X40 L=3.3
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FEEDING AND FEED LIFTING MECHANISM

o ﬁ‘é’i}%ﬁ 387RD | 287RB-1 ?}% 8% PARTS NAME
13076 ¥ 1| +7 - RuT

2 [ 13012 * 1] vy PIN

23 % 1 s PiN

3 % & i A O FELT

4 * * 1 | OIL WicK

51 13724 * * 1} ey PiN

8| 13738 " * 1] B FEED ROCK SHAFT

71 10832 * * 1 4snp SET SCREW 5/32%40 L=9

8| 20254 ® * 14 #5. COLLAR FOR HOOK SHAFT

8| 13033 * % 1 [ Esvae SET SCREW 13/84X32 L=5

10! 13029 * = 1| xpn .| FEED ROCK SHAFT BUSHING

11] 10768 ® # 1 { ka0 SET SCREW 1/4X32 L=7

121 13053. " # 1 | #upm FEED LINK CRANK

13] 11185 * & 1 +74 NUT

14] 13078 * # 1 {kadhe SET SCREW 7/32X32 L=13

18] 13072 % ® 1| ey PIN

16 * 2 1 ] FR Gl WicK

17| 13732 * # 1] B NEEDLE BAR VIBRATING CRANK

181 10519 # % 1 [ kvno SET SCREW

18| 10635 % * 1]+ NUT

20¢ 13134 * * 1 (2 PIN.

21| 13731 * # 1 s GONNECTING LiNK

221 16728 # ¥ i o OfL ®ICK

23] 13728 % * iUy LiNK

24| 13729 # * 1 | faE FEEDING SLIDE BLOGK

25 10722 I * 1 70 p FELT :

28| 10723 % ® 1| dwnr HOLDER

271 13408 * ® 1| Bl ECCENTRIC WHEEL

28] 10566 * * 2 {kvnte SET SCREW 1/4X32 L=5.5

s e e A e T

e TS

14




58 5 S
STITCH LENGTH REGULATING MECHANISM
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STITCH LENGTH REGULATING MECHAN I S
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e Ev T
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PART KO PARTS NAME
11 1341 ® " 'BEERE GOLLAR
2 [ 11088 * # 1l 7204 FELT
3 | 8044 % # 2 | tkvne SET SCREW t/8%44 L=6
4| 13412 % * 2 7= b FELT
5 | 40m # # 1| re SCREW M5 L=16
6 | 17081 % x |'1 | RYEESLy FEED REGULATOR SCREW BAR
7] 13417 % # 1| 20 GUIDE BUSHING
8| 13416 % % 1| +#7¢+ Nt
9| 8158 W " 1] #-n STEEL. BALL
18028 # #* 2 | korne SET SCREW
18027 * % [ SRR A S o FEED REVERSING LEVER
8157 * ® 1| 73 SPRING
7041 %* * 4 | By SCREW
13730 * # 1| raxn DiAL
13413 # # 1| 254 Fif SLIDE BLOCK
13419 * * 1| EER CONNECT ING LINK
15076 * # 1 v PIN
10806 ® # F B AR S SPRING
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NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION
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NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION

no| BEES | same |2e7m8-1 uE R PARTS NAVE

11 15547-4 i« HES NEEDLE BAR ROCK FRAME

t | 15810-A ® 1| stigte NEEDLE BAR ROCK FRAME

2| 11875 * * 1 | &L aY > HINGE STUD

3| 10825 * * i [Ednt SET SCREW 6. 75X24 L=, 0

4| 15117 * * 1 | #wnikdg SLIDE BLOCK PLATE

5| 8100 * ¥ 2 [EnbEiksns SCREW 9/64X40 1=6.5

6| 1503 # ® 1 | stifE e OIL Wiek

7 | 10560 * * 1| 45—=n NEEDLE SAR ROCK FRAME POSITION BRACKET
8 | 10561 # * 1 |lkone LIFTING BRACKEY GUIDE SCREW 11/64X32 L=6. 5
9 | 10956 % ¥ | At NEEDLE BAR

9 | 15032 * 1 | &t HEEDLE BAR

10] 10005 * 1 | dH#k1/4 NEEDLE CLAMP 1/4” (STANDARD)
10al 15088 * 1 | B8A THREAD GUIDE

11] 10836 * 2 | ne NEEDLE SET SOREW 3. 4X36 L=4.5
11a * t | #fiEmnU SCREW 1/8X40 L=4. 3

121 NO122 * 2 | # NEEDLE

12} ND122 * R NEEDLE

13! 10904 * 1| R NEEDLE BAR GONNECTING STUB

13| 10531 * 1 | $teEfEe NEEDLE BAR CONNEGTING STUD

14} 10532 # 1 | tHsmRsfant PiNCH SCREW 5/32X40 L=8.0

14| 13385 * 1 | i@ e PINCH SCREW H4X0.7 L=9,0

15| 10726 ® % 1| shHEi & A OIL WICK

16| 10578 * & 1| kv NEEDLE BAR ROCK FRAME ROCK SHAFT
17| 118766 * ® 1 | LEYESE () SLEDE BLOCK COMPLETE

18] 11877 * ® 1| bigrvxas SLIDE BLOCK

18] 11878 * ® 1 | ritwgerng ) SLIDE BLOBK STUB

20| 10581 * * 1T ey rnesnn SET SCREW 7/32X32 L=7.0

21| 4221 * * 1 | S| OfL WICK RETAINER

221 15607 * * P | H#EFE GE) kovhe

SCREW 9/64X40 L=10.0
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PRESSER BAR, VIBRATING PRESSER BAR
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PRESSER BAR. VIBRATING PRESSER BAR

NO

HaES
PART No

D~ o Wb L M —

36a
37
Ry
a8
it}
40
41
42
43
44
45
48
47
48

10540
105354
10761
10538
10761
10541
105662
10543
10761
18478
19518
10548-A
10547
18480
13360
13365
10659
10660
10183
10796
10749
19425
10514
16709
19516
10728
10658C
10558
10557
10556
17101-A
10554
106534
15060
15118
10937-01

10285
10795
10662

10548-A
10519
15111
19419
19420
10775
10702
10774

10677

mAE

PARTS NAME

%****%%*****%***%**
%**ﬁ-%%**%***%*ﬁ**%

*%**ﬁ%*%%*****%%

* o X K O K % % W % X ¥ # 4 # %

# OH OE OB O O ¥ B H % ¥
- IR R S

EES -
AT A2 0
Hae
WMrsg(ty s n
ks np
2Ry
ikdace

EHE

ksnp
Wakeigs
Hrgfegns
W R E TR
FABN: Fifwn
{ORkHshnt
Bidney v o
Prigmzy »rne
;A ) P e
WA R L—e v
SN A (1/47)
SpiR

MR ks n
e

e s 0

*ﬁﬁ;t‘ “ne

1 R A P
BEE 00
4 O?-t: ¥ b

{ o=

CDREE (O
$DFEEE ()
R L

B ATy vy
B X A7y » -3
HiFriEE L L
wRibAE

TA Y et F
TAYH-F-F
B3 A (1/4%)
HiR2
hifrtone
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PRESSER BAR

PRESSER BAR BUSHING (LOWER)

SET SCREW 6.75X24 L=11.0
PRESSER BAR BUSHING (UPPER)

SET SCREW 6.76:24 t=11.0
PRESSER BAR POSITION GUIDE BRAGKET
SCREW 5/32X 40 L=6.5 )
PRESSER BAR POSITION GUIDE

SET SCREW 6.75X24 L=11.0
PRESSER BAR LIFTING BRACKET
SCREW 11/64X 40 L=14.0

TENSION RELEASE StipE

TENSION RELEASE SPRING

LIFTING BELL CRANK SCREW 11/6440 L=8, ¢
PRESSER BAR SPRING BARCKET

PINGH SCREW M4X0.7 L=0.¢

PRESSER BAR LIFTER

HINGE SCREW 4.5x32

LIFTING PRESSER FOOT (1/4™)
LIFTING PRESSER FOOT

SCREW 3. 4386 L=9.0

LiFTING ROCK SHAFT

LIFTING ROCK SHAFT BASHING

SCREW 1/4%28

NUT 1/4%28

OlL WICK

LEFTING BELL CRANK CORPLETE
LIFTING BELL CRANK

LIFTING BELL CRANK LINK
VIGRATING PRESSER BAR CONNECTING LINK
VIBRATING PRESSER BAR

VIBRATING PRESSER BAR EXTEMSION SPRING
VIBRATING PRESSER BAR EXTENS1ON
SCREW 5/18X 24 £=18.0

VIBRATING PRESSER BAR SLIDE BLOGK
FINGER GUARD

FINGER GUARD

VIBRATING PRESSER FOOT (1/4™)
VIBRATING PRESSER FGOT

SCREW 5/32X40 L=8.5

SCREW 11/684X40 L=7.0

LIFTING BRACKET GUIDE BLOCK
PINCH SCREW 6. 75X24 1.=17.5

PIN

LIFTING ECCENTRIC CONNECTING CRANK
PINCH SCREW /428 =14, 4

HINGE SCREW 7/32%32

WASHER

LIFTING EGOENTRIG CONNEGTION COLLAR
WASHER

NUT 7/32x42

WASHER
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No| PRES | a0mm | 28761 ue 8% PARTS NAME

1] 11158 * % 1 | XiFw oo PRESSER BAR SPRIKG REGULATING SCREW
2 | 13058-A * * 11 X8 KHEE LIFTER LIFTING LEVER

3| o112 * * 1] 8o SCREW 6. 75X24

4 ® * 1L Fv NUT 17/64X24

5 * * 1t | At SCREW 17/64X24 L=32

6 * ® 1 | h5 KNEE LIFTER CONNECGTING LEVER

7| 13059 * * 1| B#n SPRING

8 | 10705 % ¥ (1 | HISXET L PRESSER BAR SPRING (FLAT)

8 | 10706 ® * 1 | K nIync PRESSER BAR SPRING SUPPORT SCREW
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ACCESSORIES AND ATTACHMENTS
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ACCESSORIES AND ATTACHMENTS
NO %ﬁ‘i‘ﬁ‘g 387RB~2{ 26TRB-2 %}% RE PARTS NAME
11 13004 = * 1| g HiNGE
2 | 13005 * % 6] ac SCREW 15/64X26 L=8, 7
3 * ® 1 OIL RESERVIOR
4| 13003 * * 1 XL SUPPORTER
5| 13006 * ® 1| EEE LINK PLATE
6 taoo7 ® * 1 4iksae SET SCREW M6
7| 13008 * " 1] 7yx- WASHER
81 10712 = * tERIE- 27 SCREW 1/4%28
9! 13006 * * 4 | no CONNEGT ING FRAME
10 * % 4 | vy wxo WASHER
11 * #* 4 F¥ b | KUT
12| 134286 * * Pl Srb#-F(F)s v BELT GUARD (TOP) COVER
13| 6339 ® ® 2 | lkang SCREW 1/8x44 1.=4
14] 13740 *# % 1 (8¢ SCREW 9/64X40
15 10850 # # 1] &ae SCREW. 3. 4X36 L=8
16| 13425 * ® 1| “REF-F D BELT GUARD COMPLETE
171 13427 * * 2 | &1 SUPPORTER
18| 50008 * * AN WASHER 5
19} 14024 * ® 2 | &L SCREW 3/16X32 1=5, 8
20] 10561 * * 2 |at SCREW 5/32X40 1286, 5
211 11142 * * 2| 77 vxa WASHER 4
22| 50103 * ® 21 +7¢ NUT
237 15041 % 4 | ®eY BOBRIN
15041 . & 2| ®ux BOBBIN
24] NO122 ¥ 8 | 8 NEEDLE
NO122 # 3| & NEEDLE
251 8118 * # 1] F3 400k SET SCREW 7/32X32 L=7
26} 8120 ¥ * T F342-() SCREW 13/64%32 1.=16.5
27| 8121 * * 1 F 34 =y WASHER
28| 10747 * % T Ry y #0064 27 5) WRENCH
291 11487 * # [ - e T B WRENCH
30| 11969 > % Pl ARmryrs530y WRENCH
31| 50285 ® % 1] 28474 DOUBLE HEAD WRENCH
32] 10748 * ® 1] Ad2bys DOUSLE HEAD WRENCH
33} 11193 * * 11 oL
34| 8125 * * 1] hEL OILER
351 13079-4 x % 1] F=-y CHAIN
36 * * 1] »# HOOK
37| 13094 * * 1] tgn PEDAL COMPLETE
38| 10947 * 1| BiIrcevt 1 THREAD UMWINDER COMPLETE (THREE)
% 1§ Bxctev THREAD UNWINDER COMPLETE (Two)
38| 15101 # * 1] RErwY ¥ BUBBIN WINDER COMPLETE
40! 8132-B # * 1| HmER% ACCESSORIES PACK
481 11198 * * 1 BY4e 2§ THEEZERS
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~ Consolidated Sewing
Machine Corp.

Website: www.consew.com

MAIN office Miami, FL Los Angeles, CA
131 W. 25th Street 4313 N.W. 79th Avenue . 2320 South Hill Street
New York, NY 1000t Miami, FL 33166 Los Angeles, CA 90007
Tel: 212-741-7788 ' Tel: 305-471-0200 Tel: 213-745-8844
Fax: 212-741-7787 Fax: 305-471-0243 Fax: 213-745-8855
e-mail: consew{@att.net e-mail: miarmisales@consew com e-mail: lasales@consew.com





